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Notes
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The test report is invalid without the special seal for inspection and detection of the detection

unit;

2. SRR IR EREF IR N L HRELR ;\\
The copied test report is invalid without stamping the special seal for inspection and detection of -.f';.f,
the detection unit; (I—}

3. MWMMELHAE. FE&. TRAREFEN, TREELHN;

The test report is invalid without signed by the approver, auditor, inspector and paging seal;

4. R EWRBTER;
The altered report is invalid;
5. ZRBAXNRMMEEFTAN, NTEIREGETHE A RN RA
R, @A FRHE.
Any objection to the test report should be presented to the detection unit within 15 days
from the date of receiving the test report, otherwise it is not accepted.
M L. AR TR X R KR 83-1 5
Registered Address of Center: No. 83-1 Dongshui Road, Fuzhou City, Fujian Province
BRI 4@ F5/Post Code: 350001
LR IR Skt AR B AR TR X RS A LB | SRR L LT 4 5 gk 201
Inspection and Detection Address of Center: 201, Block 4, Ronggiao Majestic Mansion, No.1 Nanyu
Qishan Road,High Tech Zone of Fuzhou City,Fujian Province
HRIB4RAS/Post Code: 350109
BX& A/ Contacts: Bk#%p
Hiif/Tel: 0591-83767516
£ ¥ /Fax: 0591-83767516
E-mail: fzgddl@126.com
P HE/Website: http:/www.dlxcjc.com
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